Irin.

1l

AT S
R e AL Hnl, LI
e R R AR T

. HV213153

Y
by

b e~ H o S ek e b oy B Site Dol o e o P prey Cn el e e i ] i

T L
2 Jie el

— LA

Y

D1 N B R M, e e, g LR gt mEmLLIL

i

RO

?ﬂw—:l | Lot by

e e Fy e T e R ._.:.:_ -
PR TR -

- - e
- : s
. L
AL FE T Tt P gL

N/A

Lo b = v ot SRR B S E e = i —HOLF- mmuzinw;emfmmrm;-m.mw;ang
1l
i- E
x ik
3 : !
5 i
imﬁyﬂp:wm:ﬁrﬁbfm;rm&riTﬁ—ﬂ-:r;nmhh{'mm'm L e R S e e T R T L T T e I L T .H..T_’\ia 2T

Tl Tranm |

Tl R e,

e T e etar DR A mm 1t bt 2 o Ty gy A e’ g T 7Tl x ol i R W R =

e e e e e ot i UGS SR 8 SRR R R B I L e

3

Mt ides

)

LT £ PR T T T ST T T T

-

_ﬂwﬁvﬂ_ﬂ-ﬂgﬂﬂwj-ﬁu_?n?-m
LI Ca L H
YIS S - T

D

-

T e LT AT Y —

£
7 et < I T ek - b U TR S
Cobe RO Y S
I Rew OWE # s Y
e L R L A T I L T T e e IR r e e IT o T o N i F mral e, e e e T o

iy Thilt = D s oI NS

e T T T T

.
i
S

i

-.,,]:.

s

I S e T R e A L A T LT AR IR T I L T S

=% [ 1790 -
T Pty o

L

bt

i
_,1
&
i
.|.'-:}
73
3
]

POWER
EXHAUST

i

i

1
s _?
I
!
-
1!]
.’.n...'.'..":-..__
4

.._a_
-E.;'{l-l

Prm—
Pactis
L

i

gl ",_'“.;‘_}
e
[ |

: ! ‘I'L-:l_
. |

2@
-t.:_.:.
i1 ¥ e
ol g
WG
T
=
ke
L
el K¢

=
o

: | VENT

I,

_E- 3

™,
i1
;1%
T
)
AL,
2 3
iy
l'h..\

iy L
4%
i

[T Ty

[

L T L T T S i e e S S D T g, T T, T o O T e AU o e L e _..mmmm':ﬁwmwmmwg

;

T T L T T I e T R TR IR DTy (R L e ST L LT T T R I A T R e S TS T T AT e R e L T TS LT M S Tk T S T I T LT T i Ttk A T T e T s e T oy Ty A T T S S LT Sy e oty T e T T T  Y OY S Y 1, ] T S0 D e T o AL = T e L e ey

—-

" a gl
L g

OMPLETE YOUR INSTALLATION WITH ONE |

OF THESE FINE GRILLES. SEE SHEET 5

— P T T T LD T MU T L T T WL ST T e e I L T T N AL T NI L M e I T LA T =

= ————
LA
IR

B TR LRI P ek

L et

100(STANDING

T Y M [ T T R T T S L TR L S T I T T R AT DR T

prlag L uliowal v el

P el G LB T B e Lol e B I Y

e

= T T o T AR LT T T T LT e U T AL e S LTI T T

1" v ar e fam Ak g Fenn b apen et skt s ta ™ mad TP e rETR ot

i i A H O L T

Z S ; :
A AT b =l e "-""'."‘" SR,
a2 e | e L T F YR ETLRL R R TP R A e LAY B

rees rabrrT et

L

[ LS

Al =0 e T I

ot =T,

bt r - e by ol ey el L

Y- L T e e ki i i T T -

i

pe— WU b PR

[PRARRHE D sl el bl e rl e ey [ == — A

Pl et

2.02

X
e TR TR

AR T M Fr et fopppemnr . Ejpmngt Pl g e i £ o 1 gt i o o . -—-j:_.
é
x
PL-Sararrivis pwryis, -'-Ta"..'-'JEa—T..':.‘T‘::'I';I:-"'ML’.:':I’D‘."E'_._-

T e TR T S o T R e T T T A TE AT ,.rer:.:mn-:l:ra:"wﬂﬁ::‘:fm-, T = T

—_———

G REG

12

M y
i ol 'Hﬂ?"ﬁ?'wqumm u—n—fEm;ﬂ"“"F b= o T I A T, W u.a
LS o i e e T e o e e Sl T T o P T HEEAELEL ] MO T =

[ =i ke



HV213133
RVICE PARTS LIST

*4 | HV014528 | TEMPLATE
*2 HV014540 | SPACER RING
3 } HV224019 | VENTILATOR ASSEMBLY

AT
A At - Lt e I

R .

701 ANN STREET N.W.
GRAND RAPIDS, Ml 49504
TELEPHONE {616) 361-2681
or {800) 354-708%

FAX (616) 361-8646

*4 | GM111599 | #10-12 X 2-3/4” SCREW

*5 GM142611 #10-12 X 5/8" PAN HEAD SCREW

*6 GM144888 | #10-12 X 5/8” OVAL HEAD SCREW

7 HV026863 | #10-24 SCREW

HV206354 SHELL ASSEMBLY

MOTOR & BRACKET ASSEMBLY

HV224018

*FURNISHED LOOSE IN PACKAGE

10 HVO014073A | EYELET 1
> DU it e e sa—
14 HV(26863 | #10-24 SCREW 7
12 HV034687 | MOUNTING BRACKET i
13 HV034693 | SEAL - FAN/MOTOR 1
e
14 HV2240617 | MOTOR & WIRE ASSEMBLY i
15 HV022587 | GROMMET 1
16 HV034686 | 12 VOLT FAN 1
17 | HV034688 | LEAD WIRE (RED) | 1
, .
18 HV034689 | LEAD WIRE (BLACK) 1

NOTE: ITEM 3 INCLUDES ITEMS 7 THRU 18, ITEM 9 INCLUDES ITEMS 10 THRU 14, ITEM 14 INCLUDES [TEMS 15 THRU 13

This package includes only those items listed above. Additional components may be required to compiete
normal installation. For a complete listing of associated components available from Evans, please refer to

“Accessories’ In the general catalog.



